

PATIENT'S NAME: _____ DATE OF BIRTH: _____
 ADDRESS: _____ PHONE: _____
 OHIP: _____ DATE: _____ **Repeat RX** **TIME(S)**

COMPOUNDED PRESCRIPTIONS

PAIN CREAMS

50g (100 pumps); 100g (200 pumps)

General Pain

- Diclofenac 10% in Lipoderm x 50g 100g
Apply 1-3 pumps to affected area 3-4 times/day

Muscle Pain

- Diclofenac 10% + Cyclobenzaprine 2.5% + Lidocaine 5% in Lipoderm x 50g 100g
Apply 1-3 pumps to affected area 2-3 times/day

Osteoarthritis

- Diclofenac 10% + Ketamine 10% + Lidocaine 5% in Lipoderm x 50g 100g Total Qty for RX: _____ g
Apply 1-3 pumps to affected area 3-4 times/day

Neuropathic Pain

- Diclofenac 10% + Lidocaine 5% + Gabapentin 6% in Lipoderm x 50g 100g
Apply 1-3 pumps to affected area 2-3 times/day

RECTAL PREPARATIONS

- Nifedipine 0.3% + Lidocaine 1.5% ointment x 30g
Apply rectally after bowel movement BID
- Diltiazem 2% + Lidocaine 2% ointment x 30g
Apply rectally BID to TID

DERMATOLOGIC COMPOUNDS

Warts*

- Salicylic Acid 30% 40% 50% in Vaseline x 30g
Apply to warts qhs and cover with duct tape
- Salicylic Acid 50% 60% 70% in polysorbate x 30g
Apply to warts qhs and cover with duct tape
- Salicylic Acid 30% in flexible collodion x 30mg
Use 1-2 drops to cover entire wart and let dry. Use 1-2 times/day until wart is removed.

Psoriasis*

- LCD 5% in Clobetasol ointment 0.05% x 60g
Apply to affected areas qhs prn
- Salicylic Acid 10% + LCD 5% in Vaseline x 60g
Apply to affected areas qhs prn

Bleaching Cream

- HQ 4%/ Fluocinolone 0.01%/ Retinoic Acid 0.05% cream x 30g
Apply to affected area nightly at bedtime

Eczema*

- Hydrocortisone 1% in Clotrimazole cream x 100g
Apply to affected area BID
- Anti-Itch cream: Camphor 0.25% + Menthol 0.25% in Betamethasone cream 0.05% x 454g
Apply to itchy areas on the body BID prn (best time is after bathing while skin is still wet)

Nipple Creams

- All Purpose Nipple Ointment:
(2% Miconazole in Mupirocin ointment 2%/Betamethasone ointment 0.1% 1:1) x 30g
Apply sparingly after each feeding. Do not wipe or wash off
- All Purpose Nipple Ointment + Pain reliever:
(2% Ibuprofen + 2% Miconazole in Mupirocin ointment 2%/Betamethasone ointment 0.1% 1:1) x 30g
Apply sparingly after each feeding. Do not wipe or wash off

ORAL RINSES

Magic Mouthwash

- Dexamethasone 3mg/ Diphenhydramine HCl 450mg/ Nystatin 6 million units/ Distilled water 60mL x 300mL
Swish 5-15mL for 1-2 minutes and spit out or swallow q46h prn. Don't eat or drink for 30 minutes afterwards.

- Dexamethasone 3mg/Diphenhydramine HCl 450mg/Nystatin 6 million units/Distilled water 60mL/ Tetracycline 1.5g x 300mL
Swish 5-15mL for 1-2 minutes and spit out or swallow q46h prn. Don't eat or drink for 30 minutes afterwards.

* covered by ODB

PRESCRIBER: _____

CPSO#: _____

SIGNATURE: _____